A

Podls

—-
NI

— 0

a—19
Ref | Part Num |Description Qty
1 7069-0006 |Frame, SS, model 5406 1
1 7069-0012 [Frame, SS, model 5406 1
1 7069-0018 |Frame, SS, model 5418 1
2 7025 Disk, SS 2
3 7035 Bearing, 7/8 dia, ball 2
4 7033 Sleeve, SS 2
5 7034 Bearing holder, molded resin 4
6 7022 Plate, bearing holder, SS 1
7 7021 Plate, drag & bearing holder, SS 1
8 7020 Plate, lower, drag, SS 1
9 7023 Block, drag, molded resin 1
10 7029 Bolt, hex hd, 3/8-16 x 3.5", SS 4
11 1518 Nut, thin, Nyloc 3/8-16 SS 1
12 8600 Swivel, brass, 1/2" npt 1
13 7045 Bolt, carriage, 5/16-18 x 3, SS 2
14 7044 Nut, Wing, 5/16-18, SS 2
15 7027 Crank arm assembly, SS 1
16 7028 Grip, molded resin 1
17 8617 Nut, Jam, 3/8-16, SS 1
18 8616 Bolt, hex head, 3/8-16 x4, SS 1
19 7024 Nut, Nylock, 3/8-16, SS 4
20 7036 Step Washer, SS 2
21 7053 Ell, 1/2 npt, SS 1
22 7039-0006 |Spool, SS, model 5406 1
22 7039-0012 Spool, SS model 5412 1
22 7039-0018 [Spool, SS model 5418 1
23 7037-0006 |Manifold, SS, model 5406 1
23 7037-0012 |Manifold, SS, model 5412 1
23 7037-0018 |Manifold, SS model 5418 1
24 7047-0006 [Tie rod, 3/8 SS, model 5406 4
24 7047-0012 [Tie rod, 3/8 SS, model 5412 4
24 7047-0018 [Tie rod, 3/8 SS, model 5418 4
25 7014 Nut, flange, 3/8-16 SS 8




